

Report Number C/07/5L/3731/1a (supersedes report no C/07/5L/3731/1 dated 18/6/07)

Date 3 July 2007

Project

The Laboratory Determination of The Airborne Sound Transmission of Various Party Block Walls

Prepared for

Plasmor Concrete Products P O Box 44 **Womersley Road** Knottingley West Yorkshire **WF11 0DN**

By

Gareth Young



Sound Research Laboratories Limited Consultants in Noise & Vibration Head Office & Laboratory: Holbrook House, Little Waldingfield Sudbury, Suffolk CO10 0TH Telephone (01787) 247595 Fax (01787) 248420 e-mail:srl@soundresearch.co.uk

This report shall not be reproduced, except in full, without written approval of the laboratory

1.0 Summary

Tests have been done in SRL's Laboratory at Holbrook House, Sudbury, Suffolk, to determine the airborne sound transmission of various masonry block walls in accordance with BS EN ISO 140-3:1995.

From these measurements the required results have been derived and are presented in both tabular and graphic form in Data Sheets 1 to 9.

The results are given in 1/3rd octave bands over the frequency range 50Hz to 10kHz, which is beyond that required by the test standard. Measurements outside the standard frequency range are not UKAS accredited.

.....

Gareth Young Project Engineer

For and on behalf of Sound Research Laboratories Ltd

.....

Allen Smalls Laboratory Manager Quality Manager

Contents

1.0	Summary				
2.0	Details of Measurements				
3.0	Description of Test				
4.0	Results				
Data S	Data Sheets 1 to 9				
Drawings 1 to 9					
Appendix 1: Test Procedure					

Appendix 2: Measurement Uncertainty

2.0 Details of Measurements

2.1 Location

Sound Research Laboratories Ltd Holbrook House Little Waldingfield Sudbury Suffolk CO10 OTH

2.2 Test Dates

26, 27 & 29 March and 1, 2 & 4 May 2007

2.3 Instrumentation and Apparatus Used

Make	Description	Туре
EDI	Microphone Multiplexer Microphone Power Supply Unit	
Electronics	Real Time Analyser Rotating Microphone Boom	830 231
Olivetti	Computer	M290S
Brüel & Kjaer	12mm Condenser Microphones Windshields Pre Amplifiers Microphone Calibrator Omnipower Sound Source	4166 UA0237 2639 4231 4296
Larson Davis	12mm Condenser Microphone	2560
SRL	Power Amplifiers	
Celestion	Loudspeakers	100w

Douglas Curtis	Rotating Microphone Boom	
Thermo Hygro	Temperature & Humidity Probe	
ΤΟΑ	Graphic Equalizer Power Amplifier	E-1231 DPA-800

2.4 References

BS EN ISO 140-3:1995	Laboratory measurement of airborne sound insulation of building elements
BS EN ISO 717-1:1997	Rating of sound insulation in buildings and of building elements. Airborne Sound Insulation.

2.5 Personnel Present

None

3.0 Description of Test

3.1 Description of Sample

Various single leaf block walls - both with and without finishes - were tested as follows:-

Test No. 2:	100mm Aglite block wall with 12.5mm Lafarge Wallboard plasterboard on dabs to source side only.
Test No. 4:	100mm Aglite block wall with 12.5mm Lafarge Wallboard plasterboard on dabs to both sides.
Test No. 5:	100mm Aglite block wall, bare faced.
Test No. 7:	100mm Aglite block wall with 2 coat wet plaster (nom. 10mm) to both sides.
Test No. 9:	140mm Aglite block wall with 12.5mm Lafarge Wallboard plasterboard on dabs to both sides.
Test No. 10:	140mm Aglite block wall with 12.5mm Lafarge Wallboard plasterboard on dabs to source side only.
Test No. 11:	140mm Aglite block wall, bare faced.
Test No. 12:	140mm Aglite block wall with 2 coat wet plaster (nom. 10mm) to source side only.
Test No. 14:	140mm Aglite block wall with 2 coat wet plaster (nom. 10mm) to both sides.

All blocks approximately 215mm x 415mm.

See drawings 1 to 9.

Approximately 12 dabs were used to secure each board. 2400mm x 1200mm boards.

Blocks sealed to test aperture using normal sand/cement mix. Plasterboard sealed into aperture with jointing compound and additional mastic.

Sampling plan:	New pallets of blocks selected at random. Plasterboard & plaster from top of pile.
Sample condition:	New
Details supplied by	Plasmor/SRL
Sample installed by	SRL

3.2 Sample Delivery date

23 March 2007

3.3 Test Procedures

The sample was mounted/located and tested in accordance with the relevant standard. The method and procedure is described in Appendix 1.

4.0 Results

The results of the measurements and subsequent analysis are given in Data Sheets 1 to 9 and summarised below.

Results relate only to the items tested.

SRL	Description in Brief	R _w (C; C _{tr})						
Test No.								
2	100mm Aglite block wall with 12.5mm Lafarge Wallboard plasterboard on dabs to source side only.	32 (-1;-4)						
4	4 100mm Aglite block wall with 12.5mm Lafarge Wallboard plasterboard on dabs to both sides.							
5	100mm Aglite block wall, bare faced.	18 (0;-1)						
7	100mm Aglite block wall with 2 coat wet plaster (nom. 10mm) to both sides.	46 (-1;-4)						
9	140mm Aglite block wall with 12.5mm Lafarge Wallboard plasterboard on dabs to both sides.	43 (-2;-6)						
10	140mm Aglite block wall with 12.5mm Lafarge Wallboard plasterboard on dabs to source side only.	35 (-1;-5)						
11	140mm Aglite block wall, bare faced.	21 (0;-2)						
12	140mm Aglite block wall with 2 coat wet plaster (nom. 10mm) to source side only.	48 (-1;-5)						
14	140mm Aglite block wall with 2 coat wet plaster (nom. 10mm) to both sides.	49 (-1;-4)						

End of Text_____

			Data Shee	+ 1			
			Data Shee	<u></u>			
Test Numbe	er:	2		Air temperature:	12 °C		
Client:		Plasmor	Concrete Products	Air humidity:	68 %		
Test Date:		26/03/20	07	Receiving room volume	50 m3		
Sample hei	aht:	2.925	m	Source room volume:	55 m3		
Sample wid	th:	3.845	m	Sample weight:	133 ka/m2		
Product					····		
Identificatio	on:	100mm A	Aglite block wall with	12.5mm Lafarge			
laontinoatie		Wallboar	d plasterboard on d	abs to source side only			
	Sou	nd	80				
Frea	Redu	ction	Source				
f	Index	. dB	Reducti	on reference			
H7	1/3 Oct	/ 1/1 Oct	70 Index	curve			
50+	21.2	.,					
63+	22.4	19.9					
80+	17.6						
100	17.9		60				
125	20.4	19.8					
160	22.3						
200	22.4		뜅 50		┼┼ <u>/</u> ┼┤ ╿		
250	22.3	22.0	ex,				
315	21.4						
400	23.4		0 tion				
500	26.8	25.8	qnc				
630	29.6		е – Це		·┾╼╎╎╎╎╿		
800	31.9		pun				
1000	33.9	33.9	δ ³⁰				
1250	37.5						
1600	39.8						
2000	41.3	40.5	20		++++		
2500	40.6	+ -					
3150	42.5						
4000	50.4	46.5					
5000	57.9	†					
6300+	63.3						
8000+	64.4	61.4					
10000+	58.7 '	•	0		++++		
Average			100 160	250 400 630 1000 1600 2	2500 4000		
100-3150	29.6		125 2	JU 315 500 800 1250 200 -	J 3150 5000		
		-		Frequency, Hz			
Rating accor	ding to BS	EN ISO 7	17-1:1997				
Rw(C;Ctr)=	32 (-1;-4)	dB					
Notes * desig	nates mea	surement	corrected for back	round			
# designates limit of measurement due to background							
+ desi	+ designates frequency beyond standard and not UKAS accredited						

				Da	ata Sł	neet	2									
Test Number Client: Test Date: Sample heigh Sample width Product Identification	4 Plasmor 27/03/20 2.925 3.845 100mm <i>A</i> Wallboar	Conci 107 m M Aglite I	rete P block sterbo	Produc wall w pard o	ith 1 n da	Air Air Re So Sa Sa 2.5 bs t	tem hum ceivi urce mple mm L o bot	pera iidity ing r roo wei afar(h sid	iture /: m vo ght: ge les.	e: n vo plur	olum ne:	ne	12 66 50 55 141	2 °C 5 % 0 m3 5 m3 kg/	m2	
Freq	Sou Reduc Index	nd ction , dB		80 -	SRed	ound ductior ndex	n r	Rw referenc curve	xe							
Hz	1/3 Oct	1/1 Oct		70 +	- 1											
50+	17.7								┯┙╽							
63+	23.1	21.0														
80+	27.3	ļ		60 +	+		_	+	+	_			_			+
100	25.2	25.7														
125	24.8			-												
160	27.8											\wedge	\checkmark			1
200	27.0		, dl	50 +										\bigtriangledown		
250	28.3	28.5	de)	_										┝╺┥		
315	31.4	37.6							1-1							
400	35.0 38.5 37.6		ctio	40 +			+	1	\square	_		_	_		_	+
500			edu				1	1/	1							
630	41.9		R R R	1			.1									
800	45.2		uno	30 -		/										
1000	48.6	47.6	ഗ		1	Í.	\boldsymbol{X}									
1250	51.3			-	4											
1600	53.0															
2000	52.4	51.3		20 +		+	+	++				+	-	\square		+
2500	49.4															
3150	47.4			1												
4000	50.2	49.6		10 +			_		+				_			\downarrow
5000	52.9															
6300+	56.8			-												
8000+	58.7	57.9														
10000+	58.6			0 -			+	+ +		+	+ +	+	+			+-1
Average				1	125	60 20/	250	400	63 63	800	000 10	1600	0 25	500 21/	4000	
100-3150	39.2				120	200	0 3		-	000	123	JU 2	_000	51	0 0	000
Rating accordi Rw(C;Ctr)= 4	ng to BS 2 (-2;-6)	EN ISO 7 dB	17-1:	1997	for ha	ckar	000	H d	requi	ency,	HZ					
H deciar	atos IIIda	of mean		nt du		oryi acka	un	u nd								
+ design	nates frec	uency he	wond	stand	ard a	nd n	ot I I	KAS	accr	edite	h					v1.6

_				2 - 1	01	- 4 0											
				Data	a She	et 3	8										
Tast Numbe		5					Air i		orati				1	51	ംറ		
Client.	r .	Diasmor	Concrete	Dro	ducto		Alir Air	humi	ditv.	lie.	•		1	5.4	۰ مر		
Toet Date:		77/03/20		FIU	uuuu	י כ ו	- 	aivin	any.	<u>~</u> m		lum	~	50	70 m3		
Test Date.	~	21/03/20	-07 			і (Reu Sou			0111	۷0 ۱		3	50	1110 m2		
Sample wid	ןחו. יה.	2.925					Sou		uo ia	- V U 44.	lun	le.		125	liio ka/n	~ <u>)</u>	
Sample with	.n.	3.045	111			•	San	ihie i	verg	nı.				120	Ky/II		
Product		100mm /	Adita bloc	J_ 14/		ora f	~~~	ч									
Identificatio	n.		Agine bloc	K vvo	an, Do		ace	u.									
[]	Sou	nd	80														
Freq	Reduc	rtion							5								
f	Index	dR		1	Redu	und Iction	re	Rw ference									
- H7	1/3 Oct	1/1 Oct	70		Inc	lex		curve									
50±	11 9	1/1 000	10] -	—							[]				
631	12.6	12.0		$\left \right $					「								
80+	11.0	12.0															
100	15.9		60	++	+	+	+					+	$\left \right $	+	+		
125	1/ 2	153															
160	16.0	10.5]													
200	16.3		岩 50	1													
250	16.6	16.4	ex, e														
315	16.3	10.4	10.4	lnde	$\left \right $												
400	14.5	──┦	uoi 10														
500	13.8	14.2	tong 40														
630	14.4	+ · ··	Rec														
800	15.8		pun														
1000	17.4	17.0	05 SO	+	+	+						+	+	+	+		
1250	18.2	1												X			
1600	19.9	┼───┦		1													
2000	21.6	21.4	20	++				_		-	- 1	\mathbb{Z}	1	-	\parallel	_	
2500	23.5	†									-						
3150	26.1							~	$ \rightarrow $	1							
4000	29.7	28.9	10 -				1							\perp			
5000	34.2	†				/											
6300+	42.0			$\left \right $													
8000+	48.6	45.1			1												
10000+	48.1	1	0 -	4								+		-			
Average				100) 16 125	2 0	250	400	630	10	00 · 125	1600	250	2150 A	1000 0 50	00	
100-3150	17.5				125	200	3	- 10	JU 0	.00	120	0 20	100	3100	J 50	00	
		G	•					Fre	equen	icy, I	Ηz						
Rating accord	ding to BS	EN ISO 7	17-1:199	7													
Rw(C;Ctr)=	18 (0;-1)	dB															
Notes * desig	Notes * designates measurement corrected for background																

designates limit of measurement due to background

+ designates frequency beyond standard and not UKAS accredited

v1.6

Data Sheet 4						
Test Number :7Client:PlasmorTest Date:29/03/20Sample height:2.925Sample width:3.845Product100mm / (nom, 10)			Air temperature:13.5 °CConcrete ProductsAir humidity:79 %007Receiving room volume50 m3mSource room volume:55 m3mSample weight:135 kg/m2			
Freq f	Sou Redu Index	nd ction a, dB	80 - Sound Rw Reduction reference Index curve			
50+ 63+	19.6 24.3	23.0				
100 125 160	37.5 33.1 36.4	35.3				
200 250 315	35.4 35.7 35.1	35.4				
400 500 630	38.0 41.3 44.6	40.5	40 - 40 - 40 - 40 - 40 - 40 - 40 - 40 -			
800 1000 1250	47.5 50.7 53.4	49.9				
1600 2000 2500	55.7 58.6 61.3	57.9	20			
3150 4000 5000	63.5 65.7 67.2	65.2	10			
6300+ 8000+ 10000+	68.7 68.1 63.5	66.1				
Average 100-3150	45.5		125 200 315 500 800 1250 2000 3150 5000 Frequency, Hz			
Rating according to BS EN ISO 717-1:1997 Rw(C;Ctr)= 46 (-1;-4) dB Notes * designates measurement corrected for background						
# designates limit of measurement due to background + designates frequency beyond standard and not UKAS accredited						

Data Sheet 5						
Test Numbe Client: Test Date: Sample heig Sample wid Product Identificatio	er: ght: th: on:	9 Plasmor (01/05/20 2.925 3.845 140mm A Wallboard	Air temperature:13.2 °CConcrete ProductsAir humidity:51 %007Receiving room volume50 m3mSource room volume:55 m3mSample weight:195 kg/m2			
Freq f Hz	Sou Redu Index 1/3 Oct	ind ction , dB 1/1 Oct	80 - Sound Rw Reduction reference Index curve			
50+ 63+ 80+	27.4 24.1 28.6	26.3				
100 125 160	26.2 23.9 26.1	25.2				
200 250 315	26.5 30.2 33.6	29.2	ou Index, d			
400 500 630 800	38.6 42.3 46.2	41.3	40			
1000 1250	50.5 52.7 54.5	52.3				
2000 2500 3150	55.7 52.2	54.2	20			
4000 5000	50.2 52.6	50.1				
8000+ 10000+	55.4 58.6	56.2	0			
100-3150	41.5		125 200 315 500 800 1250 2000 3150 5000 Frequency, Hz			
Rating according to BS EN ISO 717-1:1997 Rw(C;Ctr)= 43 (-2;-6) dB Notes * designates measurement corrected for background						
# designates limit of measurement due to background + designates frequency beyond standard and not UKAS accredited						

Data Sheet 6							
Test Number : Client: Test Date: Sample height: Sample width: Product Identification:		10 Plasmor 01/05/20 2.925 3.845 140mm <i>A</i> Wallboar	Air temperature:13.6 °CConcrete ProductsAir humidity:50 %07Receiving room volume50 m3mSource room volume:55 m3mSample weight:187 kg/m2Aglite block wall with 12.5mm Lafarged plasterboard on dabs to source side only.				
Freq f Hz	Sour Reduc Index, 1/3 Oct	nd ction , dB 1/1 Oct	80 - Sound Rw Reduction reference Index curve				
50+ 63+ 80+	21.8 20.9 22.9	21.8					
100 125 160	21.9 20.3 22.7	21.5					
200 250 315	22.1 21.8 25.2	22.8	ul index, df				
400 500 630	27.4 30.6 33.1	29.8					
800 1000 1250	36.8 39.8 42.7	39.1	Jog 30				
1600 2000 2500	46.1 48.2 48.2	47.4	20				
3150 4000 5000	50.1 55.7 59.5	53.4	10				
6300+ 8000+ 10000+	61.8 61.2 61.7 *	61.5					
Average 100-3150	33.6	125 200 315 500 800 1250 200 3150 5000 Frequency, Hz					
Rating according to BS EN ISO 717-1:1997 Rw(C;Ctr)= 35 (-1;-5) dB Notes * designates measurement corrected for background							
# designates limit of measurement due to background + designates frequency beyond standard and not UKAS accredited							

				[Data	Sh	eet	7										
				-				-										
Test Number :		11						Air	ten	npe	ratu	re:			13	13.7 °C		
Client:		Plasmor	Conc	rete	Pro	duct	s	Air	huı	mid	ity:					50 %		
Test Date:		01/05/2007					Receiving room volume						3	50 m3				
Sample height:		2.925 m					Source room volume:							55	m3			
Sample widt	th:	3.845 m					Sample weight:						1	78	kg/n	n2		
Product																		
Identificatio	n:	140mm Aglite block wall, bare faced.																
				80 -	· .													_
1	Sou	nd		00							,							
Freq	Reduc	tion		-		So	und		R٧	v								
f	Index	, dB				Redu	uction	r	efere	nce								
Hz	1/3 Oct	1/1 Oct		70 –	\parallel	-			•		$\left \right $		+		$\left \right $	+	++	_
50+	16.5	↓ ∣																
63+	18.6	16.1			1													
80+	14.3			60 -	\parallel		_	_					_		\square	_	+	_
100	14.1	↓ ∣																
125	12.7	14.0		-	$\left \right $													
160	15.7		<u>ш</u>	50														
200	17.4	↓ ∣	x, dl	50 -	\parallel								+				$\uparrow \uparrow$	
250	15.4	16.1	(apr	-														
315	15.7		on Ir															
400	15.9	↓ ∣	uctic	40 -	\parallel	+		+	+				+	_	$\left \right $	+	+	_
500	16.4	16.4	tedt															
630	17.1		d R	-	1												1	
800	18.6		our	30 -												\angle		_
1000	20.0	19.9	S															
1250	21.8			-	$\left \right $										[- +	-		
1600	23.9			_						_	-		\backslash	1				
2000	26.4	25.9		20 –	\parallel				1	•		\checkmark	+				++	-
2500	28.7	ļļ					\wedge	÷	1-+		1							
3150	31.7				$ \uparrow$	$ \langle \rangle$		/										
4000	35.6	34.6		10 -	\parallel		1	_		_		_	+	_	\vdash	_	+	_
5000	40.1	ļļ				1												
6300+	47.0			-		1												
8000+	52.3	50.3		0 -	Ľ													
10000+	56.4	↓		C	100	16	50		40	0	630	100	 0_1	600	250	04	.000	
Average					,,	125	200	3	15	,c 500) 80	00 1	1250	0000 0 20	000 3	315C) 50	00
100-3150	19.5		j							Free	nueno	v H	7					
<u> </u>					-					1100	quon	<i>y</i> , 11	2					
Rating accord	ding to BS	EN ISO 7	17-1:	1997														
KW(U;UII)= 21 (U;-2) GB																		
Notes ^ designates measurement corrected for background																		

designates limit of measurement due to background

+ designates frequency beyond standard and not UKAS accredited

v1.6

Data Sheet 8											
Test Number : Client: Test Date: Sample height: Sample width: Product Identification:		12 Plasmor (02/05/20 2.925 3.845 140mm A (nom. 10	Concrete Pr 07 m m vglite block v mm) to sour	roducts wall with 2 rce side c	Air temperature:12.2 °CAir humidity:54 %Receiving room volume50 m3Source room volume:55 m3Sample weight:182 kg/m22 coat wet plaster only.						
Freq f	Sou Redu Inde>	ınd ction د, dB	80	Sound Reductio Index	Rw n reference curve						
Hz	1/3 Uct	1/1 Oct	70	⊢ —	·						
50+	24.4										
63+	26.4	26.9									
80+	36.5		60 +								
100	36.5	⊥									
125	36.5	36.6									
160	37.0		<u>ه ده</u>								
200	36.3										
250	35.9	36.1	de)								
315	36.1		<u> </u>		,1 /						
400	40.2		·턴 40 十	$\left \right $	<u>,4 + / + + + + + + + + + + + + + + + + + + +</u>						
500	43.8	42.7	edu								
630	46.4		ъ	/	T						
800	48.4		uno 30 📙								
1000	50.2	50.0	o v								
1250	52.4										
1600	55.7]									
2000	57.7	57.4	20		+++++++++++++++++++++++++++++++++++++++						
2500	60.1										
3150	62.6	T I]								
4000	65.5	64.7	10 🕂								
5000	67.6	1									
6300+	68.0										
8000+	63.8	65.0									
10000+	64.2	*	0								
Average			1(00 160 125 20	250 400 630 1000 1600 2500 4000 0 215 500 800 1250 2000 3150 5000						
100-3150	46.0	125 200 315 500 800 1250 2000 3150 5000									
					Frequency, Hz						
Rating accor	ding to BS	EN ISO 7	17-1:1997								
Rw(C;Ctr)= 48 (-1;-5) dB											
Notes * designates measurement corrected for background											
# desi	gnates limi	t of measu	irement due	to backg	round						
+ designates frequency beyond standard and not UKAS accredited											

Data Sheet 9							
Test Number : Client: Test Date: Sample height: Sample width: Product Identification:		14 Plasmor 04/05/20 2.925 3.845 140mm A (nom. 10	Air temperature:12.4 °CConcrete ProductsAir humidity:57 %007Receiving room volume50 m3mSource room volume:55 m3mSample weight:187 kg/m2				
Freq f Hz	Sou Redu Index	ind ction c, dB	80 - Sound Rw Reduction reference Index curve				
50+ 63+	37.4 38.0	38.8					
100 125 160	43.1 37.0 39.5	39.2					
200 250 315	37.0 37.0 38.1	37.3	eg 50				
400 500 630	41.2 43.7 47.2	43.4	40 dg Gg				
800 1000 1250	50.0 51.8 53.9	51.6					
1600 2000 2500	57.1 59.3 61.2	58.9	20				
3150 4000 5000	62.9 65.1 67.1	64.7					
6300+ 8000+ 10000+	64.4 61.1 63.4	62.7					
Average 100-3150	47.5	100 160 250 400 630 1000 1600 2500 4000 125 200 315 500 800 1250 2000 3150 5000 Frequency, Hz					
Rating according to BS EN ISO 717-1:1997 Rw(C;Ctr)= 49 (-1;-4) dB Notes * designates measurement corrected for background							
 # designates limit of measurement due to background + designates frequency beyond standard and not UKAS accredited 							

Drawing 1

12.5mm Wallboard Plasterboard







Drawing 6

12.5mm Wallboard Plasterboard





Appendix 1

Measurement of Sound Transmission in accordance with BS EN ISO 140-3 : 1995 - TP15

The Laboratory determination of airborne sound transmission is characterised by the corrected difference in sound pressure levels measured across the test sample installed between two reverberant rooms. The test is intended to be conducted under conditions which restrict the transmission of sound by paths other than that directly through the sample and where the source field is randomly incident on the sample.

The test sample is located and sealed in an aperture within the brick dividing wall between the two rectangular reverberant or acoustically "live" rooms, both of which are constructed from 215mm brick with reinforced concrete floors and roofs. The brick wall has dimensions of 3.9m wide x 2.9m high and forms the whole of the common area between the two rooms.

One of the rooms termed the source room has a volume of 55 cubic metres and is isolated by the use of resilient mountings and seals, from the surrounding structure and the adjoining room. The adjoining receiving room has a volume of 50 cubic metres.

Broad band noise is produced in the source room from an electronic generator, power amplifier and loudspeaker. The resulting sound pressure levels in both rooms are sampled, filtered into one third octave band widths, integrated and averaged by means of a Real Time Analyser using a microphone on an oscillating microphone boom. The value obtained at any particular frequency is known as the equivalent sound pressure level for either source or receiving rooms. The change in level across the test sample is termed the equivalent sound pressure level difference, i.e.

where $D = L_1 - L_2$

D is the equivalent Sound Pressure Level difference in dB

 L_1 is the equivalent Sound Pressure Level in the source room in dB

 L_2 is the equivalent Sound Pressure Level in the receiving room in dB

The Sound Reduction Index (R) also known by the American terminology Sound Transmission Loss, is defined as the number of decibels by which sound energy randomly incident on the test sample, is reduced in transmitting through it and is given by the formula:

 $R = D + 10log_{10} \frac{S}{A}$ in decibels

where

S is the area of the sample

A is the total absorption in the receiving room

both dimensions being in consistent units

The Sound Reduction Index is an expression of the laboratory sound transmission performance of a particular element or construction. It is a function of the mass, thickness, sealing method of mounting etc.and is independent of the overall area of the sample.

However, when a sample is installed on site and forms part of an enclosure of building, the sound insulation obtained will be dependent upon its surface area, the larger the area the greater the sound energy transmitted, as well as the absorption in the receiving area. In addition, the overall sound insulation of an enclosure is also determined by the sound transmission through other building elements, some of which may have an inferior performance to the sample. Because of this the potential Sound Reduction Index of a sample is not always fully realised in practice. A further consequence is that the Sound Reduction Index of a particular sample can only successfully be measured in a laboratory because only under such controlled conditions can the sound transmission path be limited to the sample under test.

 $R_{\rm w}$ has been calculated in accordance with the relevant section of BS EN ISO 717-1 from the results of laboratory tests carried out in accordance with BS EN ISO 140-3 : 1995.

Appendix 2

Measurement Uncertainty BS EN ISO 140-3:1995 - TP15

The following values of uncertainty are based on a standard uncertainty multiplied by a coverage factor of k = 2, which provides a level of confidence of approximately 95%.

Frequency, Hz	Uncertainty, ± dB
100	2.6
125	2.4
160	2.1
200	2.1
250	1.5
315	1.5
400	1.2
500	1.2
800	1.0
1000	1.0
1250	1.0
1600	1.0
2000	1.0
2500	1.0
3150	1.0